
Made in TaiwanMade in Taiwan



Tools Recommended

Required

Hyper / Mac Engine

GLOW FUELNitro 15~30%DANGER

Glow Fuel

Required For Engine Starting

Starter Box

Plug

Plug Hearter Fuel Bottle

Radio Control Equipment Set

Throttle Servo

Steering Servo

Battery Pack

On / Off Switch
Receiver

Transmitler

8 AA Size Batterise
For Transmitler

4 AA Size Batterise
For Receiver

Hex Wrench

Screwdriver

Long Nose Pliers

Side Cutter

Curved Scissor

Modeling Knife

Tweezers

Reamer

Wrench

Glow Plug Wrench

Cement 
Accelerator

Thread
Lock

Rubber
Cement

Grease

1.5 mm

2.5 mm

2 mm

3 mm

4 mm

SILICONE

火気厳禁

OIL

Grease

Silicone Oil

Instant Cement

Rubber Cement

Thread Lock

S
IL

IC
O

N
E

 O
IL

1.5 mm

2.5 mm
2 mm

3 mm
4 mm

8 mm

c8I - II 
0 c8I - [) 

0 c8I - [) 
0 1g) - [) 

C 18) - [) 

JJj~~u 

E0 ~ 
e ~ --------

~ IllUillTITIIIIIIIIIIITiillUIIT 

111111111111111111111 

\j 
GLOWFUEJ. -15--@@ -

C 



1

2

3

01 02

4

5

Front / Rear Differential Assembly x2

Front / Rear Gear Box Assembly x2

Front Ball Steering And Suspension Arm Assembly

CNC Alum Front Shock Tower and Lower Arm Holder Assembly

Front Pivot Ball Steering And CVA Shaft Assembly

6  Servo Saver Assembly 1

31315
M3x15 x8
F/H Screw

36001
2.5x13.8mm x4
Shaft

84076
8x16x5mm x4
Ball Bearing

38404
M4x4 x1
Set Screw

36101
5.8x1.9mm x4
O-ring

87005-2
6.2x13.9x0.15mm x4
Washer

84076
8x16x5mm x4
Ball Bearing

38504
M5x4 x2
Set Screw

33315
M3x15 x4
B/H Screw

85066
4.1x8x0.1mm x8
Washer

87027-1
2.5x16.8mm x4
Shaft

84076
8x16x5mm x4
Ball Bearing

33315
M3x15 x3
B/H Screw

87044S x2
Alum Collar

84078
6x10x3mm x4
Ball Bearing

33308
M3x8 x1
B/H Screw

38408
M4x8 x2
Set Screw

32320
M3x20 x2
Cap Screw

88002
M4x47 x2
B/H Screw

31312
M3x12 x2
F/H Screw

1 2

3 4

STEP 1 STEP 2

Hex Wrench 4mm Hex Wrench 8mm

1mm

2mm

36001

84076

85067

38404

36101

87005-2

85066

85110

36001

84076

85111

85067

87005-2

36101

85066

85066

31315

85110

84076

84076

38504

87028

88001

88001

87021

33315

85034

87027-1

87354

84076 84076

87206

85116

85117

38408

89604

89604

89604

87209 87208

33315

85090

85080
87044S

32320

88004

88002

33315

OP-0114

33308

85115

84078

84078

84078

84078

85114

85115

85115

85115

85115

85113

85112

85113

85113

85114

85114

85114

85114

31312

0 

0 
(Q) 

D--

II 

■ 
O~­
~­

o~-
1 D.-L-r:,-

1 a I 
5-

~t-

O~-

~-

oe:k-

•-
~-

~--n m~ 

-

D IAI 

,_ 

~-

-~I- 6-
-, I h-
-1 e-e l ! ~-



7

8

9

03 04

10

11

Servo Saver Assembly 2

Servo Saver Assembly 3

Front Suspension Arm Assembly

Front Sway Bar Assembly

Servo Saver Assembly 4

31320
M3x20 x2
F/H Screw

32314
M3x14 x1
Cap Screw

32312
M3x12 x2
Cap Screw

33412
M4x12 x1
B/H Screw

32314
M3x14 x2
Cap Screw

33315
M3x15 x2
B/H Screw

39008
M3 Nut x2

31320
M3x20 x2
F/H Screw

32320
M3x20 x2
Cap Screw

38303
M3x3 x2
Set Screw

19.5mm

STEP 1

STEP 2

1mm 2mm 2mm

85092 85088

85022

85093

85022

31320

33412

85071 32312

85072

85071

85082

85004

32314

32314

31320

31320

39008

39008

85031 85011

88013

33315

85078

32320 32320

38303

85069

85069

D•--

[)-• 
[)-

m-

□-

' ' : g- -e 
I 

e4._____J __ J- U&JuDU&-~ ~ (c>1----L_~ i 
' ____________________________________________________________________________________________ : 

0 0 
~ 

-i 
I 

I 

i 

Dam 

□•1 1 BIIIIIIIBIIP■~ 

• 



12

13

14

05 06

15

16

Front Sway Bar Assembly

CNC Alum Rear Shock Tower And Gear Box Assembly

Rear Suspension Arm And Axle Assembly 1

Rear Suspension Arm And Axle Assembly 2

CNC Alum Rear Shock Tower And Lower Arm Holder Assembly

38304
M3x4 x2
Set Screw

33310
M3x10 x2
B/H Screw

33315
M3x15 x4
B/H Screw

87044S
Alum Collar x2

32320
M3x20 x2
Cap Screw

33315
M3x15 x4
B/H Screw

88002
M4x47 x2
B/H Screw

32325
M3x25 x2
Cap Screw

39008
M3 Nut x2

39008
M3 Nut x2

38408
M4x8 x2
Set Screw

90028
M3x50 x2
Cap Screw

38504
M5x4 x2
Set Screw

84076
8x16x5mm x4
Ball Bearing

33310

88001

38304

85081

33315

87044S

32320

85026OP-0115
(CNC Alum)

85090

33315

88002

OP-0116
(CNC Alum)85026

88030

85089

88030

85094 85094

88029

32325

39008

87027-1

90010

3850485034

84076

87037
84076

16mm

39008

85002

85078

90028

38408

85078

• 

@•-

D ,a.a: 

a __ __..._ I 

I I @ ;;,_,~ ~ 

~ 0 f1."'ZLL-Ll-~~I----~ 

~ ~r . I 

~ 

,,-----------

! 0-

□~1 =--

-

-0 -- -- --- ----- --- -- --- ----- --- -- --- -,, ~ 

I ~-1~~= II LJ _,.a s ~~~ 
I l(Q11 ™° IJ~ 

--i-----------------------------1----------------------· 

/J 

-I 



17

18

19

07 08

20

21

Rear Suspension Arm Assembly

Rear Sway Bar Assembly 1

Rear Body Mount And Mud Guard Assembly

Wing Mount Assembly 1

22
Rear Sway Bar Assembly 2

Wing Mount Assembly 2

87044S
Alum Collar x2

39008
M3 Nut x2

32320
M3x20 x2
Cap Screw

32320
M3x20 x2
Cap Screw

38303
M3x3 x2
Set Screw

38304
M3x4 x2
Set Screw

33310
M3x10 x2
B/H Screw

33308
M3x8 x4
B/H Screw

33315
M3x15 x2
B/H Screw

33312
M3x12 x1
B/H Screw

33315
M3x15 x6
B/H Screw

33422
M4x22 x2
B/H Screw

32320
87044S

88013

39008

32320

85070

85070

85070

85070
38303

33310

88001
38304

33315

85009

88034

33308

33312

85083

33315

87046

33422

• 

A-

• 

-e 
~-~o ' 

(. ... ',;, ' 

'" -.... 
~ 

c-----~ 



23

24

27

09 10

25

26

Rear Chassis Brace Assembly

Center Differential Assembly

Center Differential And Brake Mount Assembly

Center Differential And Brake Mount With Air Filter Holder Assembly

Front Clip Assembly

39008
M3 Nut x1

88034
M3x50 x1
Cap Screw

33315
M3x15 x4
B/H Screw

36001
2.5x13.8mm x2
Shaft

84076
8x16x5mm x2
Ball Bearing

38404
M4x4 x1
Set Screw

36101
5.8x1.9mm x2
O-ring

87005-2
6.2x13.9x0.15mm x2
Washer

85066
4.1x8x0.1mm x8
Washer

33310
M3x10 x4
B/H Screw

34316
M3x16.5 x4
Brake Screw

38303
M3x3 x2
Set Screw

33310
M3x10 x4
B/H Screw

31410
M4x10 x4
F/H Screw

31416
M4x16 x5
F/H Screw

1 2

3 4

1 285004   

39008

88034

36001

84076

36101

85110

85066

87006

87005-2

38404

36001

84076

36101

85066

85102

87006

87005-2

85066

33315

85110

34316
88048

87050

89085

87048

5mm

33310

38303

85018

87051-1

87054

87054

38303

87054

85106

88003

31410

31416

85098

31416

0 

0 
© 
II 

@•-

■ -~O 

-~ 

-cbo 
I 

o._,J,rin:rui_ 
10~ 

-6 
I 

-~O 

■ !-----------------------------

■ -~o 
-~ 

-60 
ft~) ­

-~ 

11 o,,mo 

• 

0-
ll-m 



28

29

33

11 12

31

32

Rear Clip Assembly

Center Differential And Drive Shaft Assembly

Side Guard Assembly

Receiver Box And Switch Assembly

30

Servo Tray Mounting Holder Assembly

Battery Box Assembly

31410
M4x10 x2
F/H Screw

31416
M4x16 x5
F/H Screw

31410
M4x10 x4
F/H Screw

31310
M3x10 x4
F/H Screw

85116
4x2mm x3
O-ring

33305
M3x5 x8
B/H Screw

33210
M2x10 x4
B/H Screw

33308
M3x8 x2
B/H Screw

32230
M2x30 x1
Cap Screw

33305
M3x5 x3
B/H Screw

33315
M3x15 x2
B/H Screw

1

2

3

4

31410

31416

31416

88003

31410

85084

85084

31310

85077
85077

85085

33305

85079

33308

33305

85075

3331585075

85075

33210

85074

84134
85074

32230

85074

85074

84133

85108

D­

@ 

~-------- --, 

' ' ' ' ' ' ' ' ' ' ' ' ' ' 

I 
I I -I 

I 

' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' 

' ' ' ' ' ' ' ' ' 

---i--------------------



34

35

13 14

36

37

CNC Alum Servo Tray With Mount And Battery Box Assembly

Servo Horn And Mounting Holder Assembly

Servo Tray Assembly

Fuel Tank Assembly

Weight Distribution Adjustment

33308
M3x8 x2
B/H Screw

35208
M2x8 x2
B/H Screw

33308
M3x8 x1
B/H Screw

33312
M3x12 x8
B/H Screw

31310
M3x10 x1
F/H Screw

31317
M3x17 x1
F/H Screw

38304
M3x4 x1
Set Screw

33310
M3x10 x3
B/H Screw

33312T
M3x12 x2
B/H Tap Screw

89069: Fuel Tank 125cc For Hyper 21 Engine
90024: Fuel Tank 150cc For Hyper 28 / 30 Engine

33308

85073

85076

85076

85076

33312

31317

31310

87604
87092

87092

33308

87613

38304

33312T 89069

89070

33310

84112

89070

33310

90024

- i 

-
i 

• 

:::: ~ :::: ---n,-""' -

~ 

' ' 
---------------------------------------------~ 

i 
O ~ ~ 1: J_-----=-

: 0~ ,-...1-::::, 
: 0 0 0 0 ,--.c>,c;,~""Jv 

' ' 
' ' ' ' 

' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' 
' ' '-----------------------------------------------

... 

0 

0 

---------------------------~ 

'----------------------------

' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' 

--------------------------------, 

!-



38

39

15 16

41

42

Engine Mount And Clutch Assembly

In-Line Muffler And Manifold Assembly 1

Engine Mount And Exhaust System Assembly

Steering Linkage Assembly

40 In-Line Muffler And Manifold Assembly 2

32308
M3x8 x1
Cap Screw

32314
M3x14 x4
Cap Screw

84077
5x10x4mm x2
Ball Bearing

84187W
3.1x6x0.5mm
Washer

84187W
5.1x8x0.25mm
Washer

38505
M5x5 x1
Set Screw

38404
M4x4 x1
Set Screw

33308
M3x8 x2
B/H Screw

39408
M4x8 x1
Engine Screw

32314

3SW3NI

84053

84187W

84187W

84077

84052

84077
32308

85097

22148

85104

85103

21068

21068

86224

Clutch Bell 16T or 17T For Hyper 30 Engine
Clutch Bell 13T or 14T For Hyper 21 / 28 Engine

38404

85105

85105

31410 39408

38505

33308

85068

89635

33308

22.5mm

FR-24D : 13T
FR-24　: 14T
FR-24B : 16T
FR-24C : 17T

85087

85112

7 I~~ 
~{;'©>~ I 

~ 

I 

0C® I 

~ © "0 I 

, I , ,-
.... I I...,_ 

II 

.. 

-



43

44

17 18

45

46

Throttle Linkage Assembly

Steering And Brake Linkage Assembly

Air Filter Assembly

Air Filter And Holder Assembly

38303
M3x3 x2
Set Screw

38303
M3x3 x4
Set Screw

31310
M3x10 x2
F/H Screw

33310
M3x10 x1
B/H Screw

87091

87091

38303

38303

85120

38303

85120

88064-1

86040

88093

88093

3131086040

33310

• 

• 

, I- --==-

i 1£tEI-□- ---------- --- ---------- -----T 

a 

-CJ ~ ~' 
--------------------------------,-



47

19 20

48

49

Front / Rear Shock Absorber Assembly Front Shock Assembly

Rear Shock Assembly70
0# 50

0#

90030
M2.6 Nut x4

90030
3.1x7x0.25mm x4
Washer

90036
O-Ring Shield

90036
4x8mm x8
O-Ring

90036
4.05x7.98x1.2mm x4
Washer

30004
6.8mm x4
Ball

90047
3x17x2.4mm

32320
M3x20 x2
Cap Screw

32320
M3x20 x2
Cap Screw

Front Shock Set
No. 90055

Rear Shock Set
No. 90056

90052

90049

90048

90030

90047

90030

90030

90045

90036

90053

90043

90049

85028

90049

90049

90049

85091

90049

85091

90052

90049

90048

85028

90049

90049

90046

90036

90053

90031

90047

90031

90031

90044

90049

5mm
5mm

32320

32320

@ 

@ 

0 

8 
' ' 
\ _________________ _ 

------------- I 

\ _________________ _ 

' ' 

' 

' 
-------------- I 

' ' ' 

' 
' ' \ _________________ _ 

IW 

~ 
' ' 
\ _________________ _ 

us: 

\ _________________ _ 
' 

'~ 

I :,------------------
------------------,~ :, o-

~ (g.-~ 
I 

' 
\_ - -- -- - -- -- - -- - ---



50

51

21 22

Tire Assembly x4

Body And Wing Assembly

PARTS LIST

3pcs

2pcs

2pcs

3x5x2mm
10pcs

Spring Washer

5x10mm
Beaeing

2pcs13T

M3x16.5
10pcs

2.5x13.8mm Pin 
4pcs

5.8x1.9mm O-ring
10pcs

4x2mm x10
O-ring

4pcs

3pcs

5pcs

8x16x5mm
4pcs

5x10x4mm
4pcs

6x10x3mm
4pcs

6pcs

3x6x0.5mm 
6pcs

5x8x0.25mm 
6pcs

2pcs

Rear

4x43.5mm Pin
2pcs

2pcs 2pcs

2pcs 2pcs

2pcs 2pcs

2pcs 2pcs

M5x5
Set Screw

2pcs

2.5x16.8mm
2pcs

2pcs

4.1x8x0.1
Washer

4pcs

2pcs

6.1x13.9x0.15
Washer

2pcs

4pcs

2pcs

2pcs
2.5x13.8mm 

Pin
2pcs

2pcs

3x43mm
Alum 7075

Alum

M3x3
Set Screw

2pcs

2pcs

2pcs 2pcs
Alum

Alum

Alum

M3x3
Set Screw

2pcs

2pcs

2pcs 2pcs

Alum
Alum

Alum

2pcs

CNC Alum

CNC Alum

4x2mm
O-ring
3pcs

3pcs

2pcs 4pcs

3.8x97
Dogbone

3.8x110
Dogbone

Rear Body Post

2pcs

2pcs

3x43mm
Alum 7075

4x40mm
Alum 7075

2pcs

5x50mm
Alum 7075

2pcs

6.8mm
Alum 7075

4pcs

6.8mm
Alum 7075

4pcs

6.8mm
Alum 7075

4pcs

6.8mm
Alum 7075

4pcs

7.8mm
Alum 7075

4pcs

CNC Alum

CNC Alum

2pcs 2pcs

VIPER  Tire

2pcs 2pcs

INDEX  Tire

CNC Alum

85034
Wheel Hex Nut x4

32312
M3x12 x2
Cap Screw

F
R90029: L Pattern Tire

85095: VIPER  Tire
85096: INDEX  Tire

85109: VS2 CLEAR BODY
85109Y: VS2 PRINTED BODY - YELLOW

90029

90029

85086

85034

31312

36801

87375

87562B
(BLACK)

21068

22148

224044

3SW3NI

FR24D

34316

36001

36101

36113

36801

84052

84053

84076

84077 84078

84112

84133

84134

84187W

85002

85004

85009

85011

85018

85022

85026

85028

85031

85034

85066

85067

85068

85069

85070

85071

85072

85073

85074

85075

85076

85077

85078

85079

85080

85081

85082

85083

85084

85085

85086

85087

85088

85089

85090

85091

85092

85093

85094

85095

85096

85097

,------------------------------------------------- ' 

m-1 
i 
I ,_ 
~ I 



23 24

OPTIONAL PARTS

M5x5
Set Screw

3pcs

M4x4
Set Screw

Clear Body

Yellow Body

5.8x1.9x2mm
O-ring
2pcs

M4x4
Set Screw

M3x15
4pcs

5.8mm
Alum 7075

4pcs

2pcs 2pcs

CNC Alum

2pcs

2pcs

 6.1x13.9x0.15
Washer

6pcs

2pcs
2.5x13.8mm

Pin
2pcs

M4x4 
Set Screw

2pcs
2pcs

2.5x16.8mm
Pin

4pcs

2pcs

6pcs

3pcs

4pcs

2pcs

4pcs

4pcs

M3x3
Set Screw

2pcs

2pcs

2pcs

4pcs

M3x3
Set Screw

4pcs

2pcs2pcs

4pcs

2pcs

M3x3
Set Screw

4pcs
2pcs

8pcs

4pcs

2pcs

M3x14 2pcs

Washer  2pcs

Black Wing

M4x47
Screw
4pcs

4x73mm
Pin

4pcs

Antenna tube

4pcs 4pcs

M3x50
ScrewM3 Nut

2pcs

4pcs

6pcs

4pcs 4pcs

2pcs

Fuel Tank 125CC

M3x12
2pcs

M3x8

2pcs
4pcs

4pcs

3.8x97
Dogbone

2pcs

Fuel Tank 150CC

M3x50
2pcs

M2.5
Nut

2pcs

3.1x7x0.25
Washer

2pcs

2pcs

M2.5
Nut

2pcs

3.1x7x0.25
Washer

2pcs

2pcs

5pcs

4x2mm
O-ring
10pcs

5pcs

2pcs 2pcs

2pcs 2pcs

4pcs

4pcs

4pcs 4pcs

4pcs

4pcs 4pcs

2pcs

2pcs

2pcs 2pcs

2pcs 2pcs

FR

CNC ALUM

47T

2pcs

5x12mm
Bearing

2pcs
Light Weight

17T

5x12mm
Bearing

2pcs
Light Weight

18T

5x12mm
Bearing

2pcs
Light Weight

19T

Front 2pcs

Rear 2pcs

5x12mm
Bearing

2pcs

Graphite

CNC ALUM
RR 0.5°

CNC ALUM
RR 0.75°

STAINLESS

5x10mm
Bearing

2pcs15T

5x10mm
Bearing

2pcs14T

5x12mm
Bearing

2pcs16T

5x12mm
Bearing

2pcs
Light Weight

16T

3pcs 3pcs

M3x14 2pcs

Washer  2pcs

White Wing

3pcs

5x10mm
Bearing

2pcs
Light Weight

13T

5x10mm
Bearing

2pcs
Light Weight

14T

5x10mm
Bearing

2pcs
Light Weight

15T

5x10mm
Bearing

2pcs
Light Weight

12T

CNC ALUM

2pcs 2pcs

2pcs

2pcs 2pcs

2pcs 2pcs

M5x4
Set Screw

2pcs

2.5x16.8mm
2pcs

2pcs

2pcs 2pcs

5x10mm
Bearing

2pcs12T

2pcs

2pcs

CNC Alum

2pcs 2pcs

L Pattern Tire

6pcs CNC ALUM

RF

CNC ALUM

RR

5x12mm
Bearing

2pcs17T

3x15.8mm
2pcs2pcs

CNC ALUM
M3x8

2.3mm
2.8mm
3.0mm

88061

85104

85105

85115

86040

87046

87048

88034 89604

OP-0015

OP-0016

90029

90030

90031

90036

OP-0017

90043 90044

FR-24B

FR-24A

88255

86121

90045

85117

OP-0070

OP-0122

88232

88231

87562

89635

90010

90024

90046

90054

90055 90056

OP-0114

OP-0115

OP-0116

OP-000790047

90048

90049

90052

90053

90028

OP-0045

OP-00188720885106

85107

86224

87005-2

87050

87054

88039

87051-1

88064-1

85116

88003

88062

85108

85109

85098

85109Y

85110

85111

87006

87091

87613

85120

87021

88029

87027-1

87028

89069

88004

88013

89070

89085

88093

88001

87209

87354

87375

87562B

88002

87206

88030

88048 OP-0009

88233

OP-0107

OP-0117

FR-24

OP-0046

OP-0118

OP-0110

85102

85103 85112

85113

85114

87037

87044S

87604

88036

89147

89154

89170B/Y

89171S

89172S

94018

94071

BT-101

FR-24E

FR-24C

PARTS LIST PARTS LIST

rn 

: [ 



25 26

STANDARD PARTSSTANDARD PARTS SCREW OPTIONAL PARTS
21068

22148

224044

3SW3NI

FR-24D

34316

36001

36101

36113

36801

84052

84053

84076

84077

84078

84112

84133

84134

84187W

85002

85004

85009

85011

85018

85022

85026

85028

85031

85034

85066

85067

85068

85069

85070

85071

85072

85073

85074

85075

85076

85077

85078

85079

85080

85081

85082

85083

85084

SILICONE MANIFOLD SEALS, 2 PCS

3 SPRINGS FOR CONNECTING MANIFOLD

FLYWHEEL NUT

SPRING WASHER 3.1x5x1.5MM

CNC CLUTCH BELL 13T

BRAKE SCREW 3x16.5MM

PIN 2.5x13.8MM

O-RING 5.8x1.9MM

O RING 4X2MM

ALUM COLLAR 15x4.5MM

CLUTCH SHOE 

CLUTCH SPRING

BEARING 8x16x5MM

BEARING 5x10x4MM

BEARING 6x10x3MM

FUEL FILTER

SWITCH COVER

BODY CLIPS

CLUTCH BELL WASHER

REAR LOWER ARM SET

FRONT/REAR CHASSIS BRACES SET

REAR MUD GUARDS

PIN 4x43.5MM

CENTER DIFFERENTIAL TOP PLATE

STEERING KNUCKLE ARM

ADJUSTABLE ARM INSERT

SHOCK BOOTS

FRONT UPPER ARM HOLDER

WHEEL HUB SET 1.0MM

NEW BEVEL GEAR SET

LIGHTWEIGHT DIFFERENTIAL OUTDRIVE CUPS

ALUM 7075 SERVO LINKAGE SET 3 x 43MM FOR STEERING

FRONT SWAY BAR SET

REAR SWAY BAR SET

FRONT UPPER ARM HOLDER PLATE (PLASTIC)

CNC ALUM FRONT SERVO SAVER TOP PLATE

CNC ALUM SERVO TRAY

RECEIVER BOX

EXTRA BATTERY COMPARTMENT FOR LIPO

SAVER TRAY MOUNT SET

QUICK RELEASE SERVO TRAY MOUNT

ADJUSTABLE ARM RETAINER CLIP

HYPER VS2 SIDE GUARD SET

CNC ALUM FRONT SHOCK TOWER

CNC ALUM REAR SHOCK TOWER

ALUM COLLAR FOR SERVO SAVER 

CNC ALUM REAR BODY SHELL POST

CENTER DRIVESHAFT

NEW ALUM SERVO TRAY MOUNT POSTS

NEW 10 SPOKES WHEEL 

ALUM 7075 TURNBUCKLE 3X43MM

ALUM 7075 TURNBUCKLE 4X40MM

ALUM 7075 TURNBUCKLE 5X50MM

ALUM 7075 SHOCK BALLS - 6.8MM

ALUM 7075 BALLS - 6.8MM

ALUM 7075 FLANGED BALLS -  6.8MM 

ALUM 7075 FLANGED BALLS -  6.8MM 

ALUM 7075 FLANGED BALLS -  7.8MM 

HOBAO STANDARD VIPER TIRES WITH INSERT 

HOBAO STANDARD INDEX TIRES WITH INSERT

CNC ALUM ENGINE MOUNT

HYPER VS2 CNC ALUM CHASSIS - NITRO

SUPR GEAR 48T

NEW IN-LINE MUFFLER

NEW MANIFOLD SET

NEW IN-LINE MUFFLER MOUNT WIRE SET

NEW STEEL AIR FILTER HOLDER

NEW MUFFLER WITH MANIFOLD SET

ON/OFF SWITCH FOR VS2

HYPER VS2 CLEAR BODY

HYPER VS2 PRINTED BODY - YELLOW

NEW DIFFERENTIAL CASE SET

NEW CROWN GEAR 43T FOR # 85110 

ALUM 7075 FLANGED BALLS - 5.8MM

NEW SERVO SAVER ARM  

CNC ALUM STEERING RACK SET

SERVO SAVER POST SET

FRONT UPPER ARM

FRONT LOWER ARM

BRAKE LINKAGE SET

AIR FILTER BASE AND CAP

MANIFOLD SPRING

SPACER 6.1x13.9x0.15MM

CENTER DIFFERENTIAL OUTDRIVE CUP

OUTDRIVE CUP

PIN 2.5x16.8MM

DIFFERENTIAL PINION GEAR 13T

AXLE CUP

ALUM COLLAR 3x10MM

WING MOUNT SET

CENTER DIFFERENTIAL MOUNT

CENTER DIFFERENTIAL MOUNT POST

BRAKE CAM SPACER

BRAKE CAM SET

THROTTLE LINKAGE SET

PIVOT BALL FRONT STEERING HUBS

PIVOT BALL PLASTIC BALL WASHERS/SPACERS

PIVOT BALL NUTS

FRONT UNIVERSAL JOINT DRIVESHAFTS

BODY CLIPS

REAR WING - BLACK

SERVO HORN (PLASTIC)

ANTIENNA TUBE, 6 PCS

GEAR BOX

HEX SCREW 4x47MM

BUMPER SET

FRONT LOWER ARMS HOLDER

ARM SHAFT 4x73MM

REAR HUB SET

REAR UPPER ARM PLASTIC ROD END

REAR WING MOUNT

STABILIZER BALL

BRAKE DISC

FLYWHEEL 

AIR FILTER SET

AIR FILTER INTAKE TUBE

AIR FILTER FOAM

FUEL TANK 125CC

FUEL TANK POST & MOUNT

BRAKE PAD

STEERING PIVOT BALL SET

CNC ALUM FUTABA SERVO HORN (25T)

REAR AXLE, 2 PCS

FUEL TANK 150 CC

SCREW 3x50MM

STANDARD TIRE WITH INSERT

FRONT SHOCK SHAFT

REAR SHOCK SHAFT

SHOCK ABSORBER REPAIR SET

FRONT SHOCK SPRING

REAR SHOCK SPRING

FRONT SHOCK BODY

REAR SHOCK BODY

SHOCK PISTON

SHOCK BLADDER

SHOCK NYLON SET

SHOCK CAP TOP

SHOCK CAP BOTTOM

FRONT/REAR SHOCK ABSORBER SET

FRONT SHOCK ABSORBER SET

REAR SHOCK ABSORBER SET

VS CNC ALUM FRONT LOWER ARM HOLDER - FR

VS CNC ALUM REAR LOWER ARM HOLDER - RF

VS REAR LOWER SUSPENSION ARMS HOLDER

M3x10 FLAT HEAD SCREW

M3x17 FLAT HEAD SCREW

M3x18 FLAT HEAD SCREW

M3x20 FLAT HEAD SCREW

M4x8 FLAT HEAD SCREW

M4x10 FLAT HEAD SCREW

M4x16 FLAT HEAD SCREW

M3x8 CAP HEAD SCREW

M3x10 CAP HEAD SCREW

M3x12 CAP HEAD SCREW

M3x14 CAP HEAD SCREW

M3x20 CAP HEAD SCREW

M3x25 CAP HEAD SCREW

M2x10 BUTTON HEAD SCREW

M3x6 BUTTON HEAD SCREW

M3x8 BUTTON HEAD SCREW

M3x10 BUTTON HEAD SCREW

M3x10 BUTTON HEAD TAP SCREW

M3x12 BUTTON HEAD SCREW

M3x15 BUTTON HEAD SCREW

M3x18 BUTTON HEAD SCREW

M3x25 BUTTON HEAD SCREW

M4x12 BUTTON HEAD SCREW

M4x18 BUTTON HEAD SCREW

M4x22 BUTTON HEAD SCREW

M3x16 HEX SCREW

M2x8 PAN HEAD SCREW

M3x3 SET SCREW

M3x4 SET SCREW

M3x8 SET SCREW

M4x4 SET SCREW

M4x8 SET SCREW

M5x4 SET SCREW

M3 NUT

M3 NYLON NUT

85085

85086

85087

85088

85089

85090

85091

85092

85093

85094

85095

85096

85097

85098

85102

85103

85104

85105

85106

85107

85108

85109

85109Y

85110

85111

85112

85113

85114

85115

85116

85117

85120

86040

86224

87005-2

87006

87021

87027-1

87028

87037

87044S

87046

87048

87050

87051-1

87054

87091

87206

87208

87209

87354

87375

87562B

87604

87613

88001

88002

88003

88004

88013

88029

88030

88034

88039

88048

88061

88062

88064-1

88093

89069

89070

89085

89604

89635

90010

90024

90028

90029

90030

90031

90036

90043

90044

90045

90046

90047

90048

90049

90052

90053

90054

90055

90056

OP-0114

OP-0115

OP-0116

31310

31317

31318

31320

31408

31410

31416

32308

32310

32312

32314

32320

32325

33210

33306

33308

33310

33310T

33312

33315

33318

33325

33412

33418

33422

34316

35208

38303

38304

38308

38404

38408

38504

39004

39008

CENTER SPUR GEAR 47T

REAR UNIVERSAL DRIVE SHAFT

CNC LIGHT WEIGHT CLUTCH BELL 16T

CNC LIGHT WEIGHT CLUTCH BELL 17T

LIGHT WEIGHT CNC CLUTCH BELL 18T

CNC LIGHT WEIGHT CLUTCH BELL 19T

FRONT SHOCK SPRING-ORANGE

REAR SHOCK SPRING-ORANGE

BEARING 5x12MM

VS GRAPHITE CENTER DIFFERENTIAL TOP PLATE - 2.5MM

VS FRONT SWAY BARS SET- 2.3MM, 2.8MM & 3MM

VS REAR SWAY BARS SET - 2.3MM, 2.5MM & 3MM

VS CNC ALUM REAR LOWER ARM HOLDER 0.5 DEG. - RR.

VS CNC ALUM REAR LOWER ARM HOLDER 0.75 DEG. - RR.

VS STAINLESS SKID PLATE

CNC CLUTCH BELL 14T

CNC CLUTCH BELL 15T

CNC CLUTCH BELL 16T

CNC CLUTCH SHOES

REAR WING - WHITE

CNC WING MOUNT POST 

CNC LIGHT WEIGHT CLUTCH BELL 13T

CNC LIGHT WEIGHT CLUTCH BELL 14T

CNC LIGHT WEIGHT CLUTCH BELL 15T

CNC CLUTCH BELL 12T

CNC ALUM REAR WHEEL HUB

HIGH PERFORMANCE TIRES WITH HIGH INSERT

REVO WHEEL - BLACK / YELLOW

HOBAO PRO VIPER TIRES - SOFT, W/O INSERT

HOBAO PRO INDEX TIRES - SOFT, W/O INSERT

WHEEL HEX HUB & ANTI-LOOSE-NUT

WHEEL HEX HUB 1.0MM

1/8 PRO TIRES WITH HIGH INSERT

CNC CLUTCH BELL 12T

CNC CLUTCH BELL 17T

OP-0007

OP-0009

OP-0015

OP-0016

OP-0017

OP-0018

OP-0045

OP-0046

OP-0070

OP-0107

OP-0110

OP-0111

OP-0117

OP-0118

OP-0122

FR-24

FR-24A

FR-24B

86121

87562

88036

88231

88232

88233

88255

89147

89154

89170B/Y

89171S

89172S

94018

94071

BT-101

FR-24E

FR-24C

  

PARTS LIST PARTS LIST



27 28

NO.90055
FRONT SHOCK SET

NO.90056
REAR SHOCK SET

FRONT & REAR DIFFERENTIAL GEAR SET

 CENTER DIFFERENTIAL GEAR SET

85086

90036

90052

90049

90048

90030

90047

90030

90030

90045

90053

90049

90043

85028

90049

90049

90049 85091

90036

90052

90049

90048

90031

90047

90031

90031

90046

90053

90049

90044

85028

90049

90049

90049

85091

85071

85082

85071

85115

85113

85022

85022

85088

84078

85113

85093
85088

85022

85115

85114

85022

85068

84078

85115

36001

85067

84076

85110 36101

87005-2

85066

85110

87005-2

36101

85111

84076

85067

36001

88001

87028

84076 88001

84076

87021

87021

84076

84076

88001

88001

87028

87206

8407687354

85034

87027-1
84076

89604

89604

89604

87208

89604

89604

85116

85117

3840885080

OP-0114

85090

87044S

88004

85090

85031

88013

85112

85092

85011

85069

85069

85069

88001

85091

85081

85004

85004

85084

90055

85098

OP-0115

85026

85026

OP-0116

88034

88003

88001

85083

88013

85034

85079

85077

85077

87050

85085

85070

85120

87091

87604

88003

85002
90010

85078

88030

88030

85089

90028
87037

84076

84076
85034

87027-1

85073

89635

85102

87006

87006

84076

84076

36001

36001

85110 36101

87005-2

85066

85110

87005-2

36101

87048

89085

85018

88048

85076

85076

85076

85075

85075

8507485074

85074

85074

85075

87046

87046

87046

87046 90056

85091

32320

87562B

88048

89085

87051-1

87054
87054

87054

85105

85105

85103

22148
85104

86224

21068

85097

85009

88061

224044

84052

84077

84077

FR-24D

86040

88093

88093

86040

88064-1

90024(150cc)
89069(125cc)

84112

89070

89070

32230

84134

87613

32320

88029

84187W

87209

89604

87208

87209

85066

85072

85069

85094

85106

85078

85114

85114

85117

85077

85087

84133

85108

88002

88002

3SW3NI

36801

88034

85084

90029: L Pattern Tire
85095: VIPER  Tire
85096: INDEX  Tire

87044S

' ' ' ' ' ' 

------------~ 
i 

-------- ... : 
,- I I ~- : : 

-~ 

i 

' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' 

A 
' ' 
~ ' ' ' ' ' e 

e=:i 

' 

!, [ 

' ' ' ' ' ' ' ' ' ' ' ' 

i 

' ' ~ ' ' ' ' ' ' ' 
' ' 0 ' ' ' ' ' ' - ' 
' ' ' 
' ' -9 / : : : ~ : 
: : Fi 9-/ ~\\ : .. ~ -- :o~/ . !!o '.Xi ll, o • :: ~ !Bu, : 
•• I "pl_ . 
. . ;~,~ /~ti~ . ~~ 

~ ,,i 
i ~ ~~ 

' ' ' =, 

• • n e ~~. 
: : : ~ 

' Q : ~<: 
~-' ' 

: ~ 
' 

: : ~ 9 

! ! <e ij ' ' 

! ! ijJ ' ' ' ' ' ' ' ' ' ' I 1 ______ _ 

' ' ' ' +-- : 
' ' 

~::,II / 

\ : 
' ' ' ' ' ' ' ' ' ' ' 

',~~ 

,, >~ ~ ~/ 

: @. (i> 

' i ' : 
' ~ : / ~ 0 

. : / ~ ,i \ 6~,' • ' ' +. 4 ~ ! I \.,_.. _.. _, ~ • ~~J '!'<. ' 
u !di :~~~ ' 8@~ ~ 

; ' 
' ------ ~ 

~~~ 
~ ~ ~ 

.:11"~\ ' 
- 0 ~ 

~~ 00" 

' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' - - -- - -- _, 

i 

i 
i 

i 

--+-mmi 
' ' : A 

,, ~ 
' :---
' ' ' ' ' ' ' ' 

~,! 
' ' : 8 : ' ' 

@ ' 
' \ ' ' ' •, ___________ --



29 30

19.5mm

16mm

5mm

22.5mm

22.5mm

NITORO

ELECTRIC

Rear Shock

Front Shock

5mm

5mm

5mm

2mm 2mm 1mm

Front Arms

Rear Arms

Brake DiscServo Linkage Set For Steering

12

4

3

56

12

12

4

3

5

1

2
12

34

121

2

1

2

1

2

Name: Date:

Track: Event:

Note:

19.5mm

16mm

5mm

22.5mm

22.5mm

NITORO

ELECTRIC

Rear Shock

Front Shock

5mm

5mm

5mm

2mm 2mm 1mm

Front Arms

Rear Arms

Brake DiscServo Linkage Set For Steering

12

4

3

56

12

12

4

3

5

1

2
12

34

121

2

1

2

1

2

Name: Date:

Track: Event:

Note:

SETUP SHEETSETUP SHEET

□□□ □□□ 

□□ □□ 

□□ □□ 



31 32

19.5mm

16mm

5mm

22.5mm

22.5mm

NITORO

ELECTRIC

Rear Shock

Front Shock

5mm

5mm

5mm

2mm 2mm 1mm

Front Arms

Rear Arms

Brake DiscServo Linkage Set For Steering

12

4

3

56

12

12

4

3

5

1

2
12

34

121

2

1

2

1

2

Name: Date:

Track: Event:

Note:

19.5mm

16mm

5mm

22.5mm

22.5mm

NITORO

ELECTRIC

Rear Shock

Front Shock

5mm

5mm

5mm

2mm 2mm 1mm

Front Arms

Rear Arms

Brake DiscServo Linkage Set For Steering

12

4

3

56

12

12

4

3

5

1

2
12

34

121

2

1

2

1

2

Name: Date:

Track: Event:

Note:

SETUP SHEETSETUP SHEET

□□□ □□□ 

□□ □□ 

□□ □□ 


